

MECHANICAL TEST REPORT

CUSTOMER : YANG MEI
PART NUMBER : ATC-90-042
REV OR EC NUMBER :

DATE TESTED : 11/08/90
TESTED BY :

SPEC.\SAMPLE NO.	1	2	3	4	5
A: 5.0 +/- 0.3mm	5.05	4.99	5.07	5.10	5.12
B: 17.5 +/- 0.5mm	17.33	17.74	17.34	17.46	17.27
C: 22.5mm MAX.	21.91	21.96	21.91	21.86	21.88
D: 26.5mm MAX.	26.00	26.00	26.00	25.95	26.24
E: 21.0mm MAX.	19.58	19.71	20.02	19.60	19.62
F: 4mm MIN.	4.48	4.74	5.06	4.82	4.84

A	1	5.05	✓
	2	4.99	✓
	3	5.07	✓
	4	5.10	✓
	5	5.12	✓
B	1	17.33	✓
	2	17.74	✓
	3	17.34	✓
	4	17.46	✓
	5	17.27	✓
C	1	21.91	✓
	2	21.96	✓
	3	21.91	✓
	4	21.86	✓
	5	21.88	✓
D	1	26.00	✓
	2	26.00	✓
	3	26.00	✓
	4	25.95	✓
	5	26.24	✓
E	1	19.58	✓
	2	19.71	✓
	3	20.02	✓
	4	19.60	✓
	5	19.62	✓
F	1	4.48	✓
	2	4.74	✓
	3	5.06	✓
	4	4.82	✓
	5	4.84	✓